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This research aimed to study compressive strength values of concrete with
curing periods of 7, 14, 21, 28, 90 and 120 days using either a destructive or
non-destructive test; the latter was conducted via the Schmidt’s hammer
method. The target compressive strength value of concrete mixture with 28-
day curing period was 240 ksc. The research included 3 types of concrete,
which are cube, cylinder and cored cylinder. Destructive test results showed
that compressive strength of concrete block with 7-day curing was 60% of that
of the block after 28-day curing. Non-destructive test results on compressive
strength of the samples cured for 7 to 120 days ranged from 199.0 to 367.2 kcs.
Hardness of concrete surface rapidly increased after being cured for 7 days; its
initial compressive strength was therefore relatively high when compared with
those of cylindrical and cored cylinder samples. In addition, the results showed
that compressive strength values of both cubic and cylindrical samples were
24% and 9% higher, respectively, than the values assessed with the rebound
hammer. On the other hand, compressive strength value of the cored
cylindrical sample was 20% lower. Compressive strength values as obtained
via the destructive and non-destructive tests could be mathematically cor-
related via a polynomial equation.
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wagnaaaunelauInsgIu BS EN 12390-3 wag ASTM
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ANMAIFULIIDAUDIADUNTH [5]
N3UsZEUAIMAITULIIERTRIABUNIAlAEToADY
nszunn (Rebound Hammer) fBABUNTEUNALUUEALIAT
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yquipraudsesiagiinauslag Hertz uagiandolay
Brinell, Rockwell, Vickers Wag Knoop Tud 1900, 1920,
1924 ua 1924 suddu [6-7] Ssrdendnnisagiioundu
maqwﬁwuﬁLLmﬂﬁiNf"fuﬁJaﬁmqﬁﬁﬂ'gmLlﬁwmm(ﬁmﬁuﬁ
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Hifunmsiavenansinweuduiugsenineigu
USI8RUTEREURIABUNIALABIBNSIAGRULLUYIANY (DT)
Aunmsnagaukuuliivinats (NDT) gisRaunsELNALUY
adavisulasiaseneuninnerau WoliAnaudlaly
woAnssufuindesianiinevausaniglinimaaeui
UANA1SAU

2. FaauazIsn1sAne

2.1 f9E19ABUNIA

nsnuifldneuniaiifidnmduusisausydedmsu
Tlunulasadsneundnaiumaniilu nmseesnuuud
NauABUNIAMUUALTLAMaEAUsEaELtmMNne (Target
Ultimate Compressive Strength) ‘17im*q 28 Ju Wiy 240
kg/cm’ dwsufioufegegunsignuiaivselisuviigy
vsanszUenileny 28%u Wiy 210 ke/em? Tnefiduiile
Tunseenuuuiiy 60 keg/cm’ fiednmsgushesnsunin
WU 10 + 2.5 cm lngdiunanAsunInaunsouanle
Faon1ait 1

AN5799 1 EUNFNABUATHIUNSNREBUY

Proportion
Material GS.

Weight  Volume
Cement 3.15 325 kg 103.7 L.
Water 1 130 kg 130 L.
Coarse 2.7 1,140 kg 422.2 L.
Aggregate
3/8"
Fine 2.65 890 kg 335.9 L.
Aggregate
WI/C Ratio 0.4

NansNAdUAIANENNSAMSYUlAlag NS
guf (Slump Test) AasAs§IL ASTM C143 [15] 210
sMAgEUS LI 3 ASlAaBEWNAY 115 cm mswden
MeghaildlunmageummasunsssauuiaeUszneu
fe 3 dnweAe NewiedegUnssgnuIAn JUnsenszuen

WarFUNTINTZUBNIINASILUAUANINATEIY BS EN
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12390-3, ASTM C39 gy ASTM C42 madndiu fia1gnis
Uu 7, 14, 21, 28, 90 way 120 u lagusiarergnisuy
NARDUTIUIU 5 A28 gﬂﬁ 1 wanan1sInaedlasaass
TugUuuuresusiuiunuuiifienumun 15 cm leldly
nsnaaeuwuUliinanemeAsunsE LA lUEUINLAEIS
wizuiy Wellunsmageunuuinaslaglunisadsld
AeuN3ndIULlonan A drsnavesSunanndniasuia
FOANNIAISULIIOATBINBUAIBENS

JU 1 lassasraunuiuildlunisneaey

AeunmageumiduLssateuiatsilaannis
zLALzTMsUSUSEIURURR BB Ude fa duste
dwhnaziing Tneran1svagousfmaasunsssniilias
gnusuuiidesanndvsnavesvunaieusegidlusuves
89 91dUAUYEaR (Slendemess Ratio, L/D) Mee1d
Usznausvsnasauandlunisieii 2 [16]

A15197 2 ANUSUBAAUATUNIUANAISULITIDANDU
19N AINNSANEHNY

Slenderness Ratio L/D| Correction factor
1.75 0.98
1.50 0.96
1.25 0.93
1.00 0.87
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B = HAMMER REBOUND / DURETE A CHOC / PRELLHARTE

JUT 2 AUNTEUMNLAZIHUANILUANE

nMsnageuAINIaISuLsIaneunInwuulivinans (NDT)
TsmsvadeUmeABUNITUMNIING (Mechanical Hammer)
wuuadiavifauanduguil 2 Alvmdanuussnssunn 2.207
N-m w3eiseninAeunszlnnailn N (N-Type Rebound

Hammer) [5]
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ﬁuﬁaﬁﬁﬂﬂniwmaaugﬂﬂ%’uamwiﬁﬁwﬁaEJﬁuﬁ?J’mﬁﬁ
dunauvesdansunslusiewiesemnenan s
msBadounseunndiuu 16 Jaduandluguil 3 ainduds
nndoUseNsBRounszumnluLLAR (Vertical-Downword,
1+90°) mamsmaaeullsfazeglusurmnisagiio (Rebound
Number, RN) dauﬁﬂmmamaﬁwLLmumwﬁﬁmuaIm;:I
nAnsosile Aedsnsasveuilireadumitlifiansan
AmsnsznndifiduansnsnnAtade +6 Taousazeny
nsUmageunsyaeiuilasadssiaosuruiiuite
Tinseunquituifetnsfauandusud 4

500

[ Cylender [ Cube [§ Coring

400

300

200

Compressive Strength (ksc)

100

Curing Time (Days)

gﬂﬁ 5 NANISNAFBUAINIAIS ULIIDALUUYINATE

UM 5 wanman1svaaeuAMasuusidnusedelneg3s
wuuvhane (D7) 9nfeuiieg193unssgnuIan nsenssuen
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AUINANUALANUVLIYOINDUMIBE WY 10.10 cm Uay Igmuiioanuuuld (fc’ = 240 ksc) Tneiidnadeannanis
15.2 cm iofiansanased 2 axwuifuseneuUsuns Maaeuwiniu 340 ksc, 289 ksc Way 247 ksc dmsufiou
AT uLsIdndAYAiY 0.96 (H/D = 1.50) Jogalunmm  fIegguns@nuIAi INsEuen kagnsenssueananns
wandlifiuinAideuussausyduanmsneaeuiiosns  sunumudd Insnansnagouaunanusauansld
ABUNIATiA 3 sUUUaInsaRLAEeTlengmsUN 28 Famnasdt 3

M13199 3 AFUNANITNAADUANIGISURSBARULYINATY (ksc)

Cube Sample Curing Time (Day)
No. 7 14 21 28 90 120
1 241.8 | 288.7 | 313.8 [ 330.0 | 421.5 | 433.5
2 234.0 | 280.0 | 310.0 | 339.0 | 420.0 | 440.0
3 243.0 | 288.0 | 318.0 | 349.0 | 432.0 | 444.0
4 236.5 | 284.8 | 319.3 | 337.0 | 415.4 | 452.5
5 253.1 [ 295.6 | 314.5 | 345.0 | 452.5 | 464.5
Mean 241.7 | 287.4 | 315.1 | 340.0 | 428.3 | 446.9
S.D. 738 | 5,72 | 3.68 | 7.35 | 14.84 | 12.01
Cylinder Sample Curing Time (Day)
No. 7 14 21 28 90 120
1 172.5 |1 238.1 | 257.0 [297.9 | 374.9 |402.0

2 198.7 | 212.4 | 255.6 | 286.0 | 376.2 |425.5
3 180.8 | 220.0 | 260.0 | 291.0 | 370.0 |1410.0
4 195.0 | 225.0 | 265.0 | 300.0 | 365.0 |405.0
5 190.0 | 224.7 | 248.0 | 272.0 | 350.0 |412.6

Mean 187.4 | 224.0 | 257.1 [289.4 | 367.2 |411.0
S.D. 10.7 | 9.37 | 6.24 | 11.2 [10.59 | 9.09
Coring Sample Curing Time (Day)
No. 7 14 21 28 90 120
1 142.7 | 169.8 [ 191.0 | 246.8 | 269.7 |270.7
2 145.0 | 170.0 [ 195.0 | 255.0 | 263.0 |280.0
3 149.0 | 174.0 [ 207.0 | 243.0 | 259.0 |285.0
4 141.7 | 1751 | 213.0 | 242.3 | 251.9 |294.2
5 157.2 | 171.0 [ 193.9 | 248.1 | 256.5 |271.4

Mean 147.1 | 172.0 [ 200.0 | 247.0 | 260.0 |280.3

S.D. 6.30 | 242 | 9.50 | 5.08 | 6.74 | 9.83
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500 -
450 +
400 +
350 +

o Cylender o Cube ¢ Coring

fc = 73.50In(D) + 95.178

R? = 0.986
300 -+
250 o
200 +fc=77.89In(D) + 26.49
R? = 0.976

fc = 46.19In(D) + 61.84
150 4 R? = 0.895
100

50

Compressive Strength (ksc)

1 10 100
Curing Time (Days)

gﬂﬁ 6 ﬂuwué’uﬁuéﬁxw’jwmﬁwé’q%’uLLiqé'mﬁumqmﬁﬂm

SUT 6 uansmnudiniussEnineeidaiuussdausede
furgmsuunud lutisiuvesengnisuuwingu 7 fu nns
Fuunindafntuldosnesndalnedannnnit 60% ves
Massuusssauszdoenuuuilengnsu 28 Ju uazanunsa
unindgaulddndoduegmsuy e unamnan
USinailnseserineumalulasiadianatisengnisusiu
(74u) axdogunn Uinanenviddlng Ettringite) Aty
sovaymaduuidadundnfasimaniidnuazadody
smnUfiteufitelanstudiliansaveiefaudng
Tnssldogneauysal utidosvosnanmstudiiuiu (28u
) wenvidlndiansveedaiginsadisnntulugUues
Yugwuinarlilassaseneluresnaianumvuingy
dannnfusasinidumadienszaudedssmeoands
daalagnseiarmassunsdn [17-21] lnganuduiug
sgrinAtmaeTuLsdaUsEREIINMIAaeULUUYaY
fuergmsvuiinnuduiusnandinansluguuuvaunis
aon7137y (Logarithm Equation) IneilAduszansana
Fosiuwindu 0.986, 0.976 uaz 0.895 dwiuieusiegis
JUNSIIUIAA NTINTTUBN WAENTINTLUBNIINAITAY
WALAAEAY

SUT 7 uamssansvadeuaiasiuusssayszdelagds
wuulsivane (NDT) lugudniadennmsmeseu 5 il
uiariseIgMsULsanITsasBunluzu 4 wuinfgs
Suussdauszionnmsusidiumnisasvieu (RN) veaiedes
fiofpunszunnuandififiuiiindesuussdaimugtu

629
500 - RN = 34 RN =35
fo = 363.9

RN = 29 fc=360.7

8
=3

RN = 28
RN =26 fc=2556
fo = 2275

F fc = 278.0
[ RN =24
[ fc=198.6

w
=]
o

Compressive Strength (ksc)
N
=]
=)
1

-

(=1

o
!

7 14 21 28 90 120
Curing Time (Days)

gﬂﬁ 7 NANSNAFBUAIMAIS USSRl ULYINane (NDT)

800

- 2 e
700 fc = 0.071NR” + 10.05NR - 84.65 o
R? = 0.885 R

600
500
400
300
200

Compressive Strength (ksc)

100

Rebound Number, RN

JUN 8 auduiussgnindmdsuusedntiuamsagiiey

dlerinengnnsu Taefimeglutas 199.0 ksc e 367.2
ksc ﬁawqmiﬂu 7 94 120 1 37nnsAnw1ved Zoldners,
Kolek uag Victor 1l 1957, 1958 uag 1963 wuiins
saemuudnasiuireuninuintulfesunnduie
21gnsuNATU 7 U Fafumdesuusesnusydelasns
Uspiduanamsazyiouse Schmidt’s hammer aglsian
Aoudnegs [22-24] Fsaenndesiuramsnaaeuiinaiuile
Wisugufiunauiieg 19a3UnsINTEUBNLaEN T
Tneflengnnsua 28 $u Arfdssuussdmusydeiiangsnn
feenuuuliBdlinatisonadesiunanismaaeuiuurhans
TneamsvadouTsumaIIuARsBa SunldRIn g
7l 4 307 8 wansmudiussEwinsennsaTeuue
fds3uussdausedoiildanmsudanafoununiwiit
auslneianiesasdiodnuu 480 9a (5Htufinaden x 16
081 x NNYNTUL) MNTeyanuANudiusAIng



630

agludisdmsarviou 17-54 (17<RN<54) lngilaias
JuusadnUsede 110 ksc-700 ksc (110ksc<fc<700ksc)
merudiusIadiamanstugUuuvain el
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a (Polynomial Equation) Insfimduiszansauaeiu
Winfiu 0.885

= o v o Y o
A15197 4 asunanInaaeuAidsukssauuulaivihag (kso)

Curing Time (Day)
Area 7 14 21 28 90 120
RN fc RN fc RN fc RN fc RN fc RN fc
1 25 | 2122| 26 | 2244| 29 |273.0| 29 |273.0| 34 |350.9| 34 (350.9
2 24 [199.0( 26 |2244| 28 [255.0| 30 (2856 | 34 [350.9| 36 [383.5
3 24 [199.0( 26 |2244| 28 [255.0| 29 (273.0| 35 [367.2| 35 ([367.2
4 24 [199.0( 26 |2441| 28 [255.0| 29 (273.0| 35 [367.2| 34 [350.9
5 23 [183.6| 27 |240.0| 27 |[240.0| 30 (2856 | 35 [367.2| 35 |[367.2
Mean | 24 | 199.0| 26 [244.1| 28 |255.0( 29 |273.0| 34 |3509| 35 |367.2
S.D. | 075 101 (045 70 (062 117 (071 | 69 [0.60 | 89 | 0.67 | 13.6

UM 9 uansmsiFeuiisumnudiniusserinamanis
NAFDUAINAISUUTIOAUTEAEINNITNAABULUUYINATY
srefeurognaiunnmeiuisussiunanisaaeua
mMassuusesnUsyasmeisnismageunuulayinananie
nsUsedinanansaerion (RN) andeyauandliiiui
ANUFLTUSSEMINAMASSULS IO RUSERE AU UAALTID Y
fauduiusnadiamanslugluuvauniswedlude
a Tneflenduussavianuidesuinnnd 0.98 Tunnnsd
Afdssuussdnuszdeilinnmmasourousiegiegy
vssgnuIAn uagnsanszuenlimiginiinisusziiiuge
AnnsaTieu 24 % wag 9% lneUszanam Ay (U
9 (a) waw (b)) Tuvasfimidssuusssausedeiilaainns
nadaufouiegsuuuzLRulandisndt 20% Tag
Usznas (U7l 9 () Thluudimsusziliuaidsiuuse
AUIEABUDINBUNINAIYAINTALTIBUIINADUATZUNA
fulassadrenseiuasiinnuuslugiissiu +£25% 91nn
ﬁwé’nﬁqaﬂ%naama"aqﬁuwamiﬁwﬁwﬁu Wil duna
suilosnannszurunmsiuneauy Tuaeding

neasuluriesufiRnisieieusoguazinruuiugi
gU +15-20% UBNINTUEWUNMTTIBMUHANIANY)
Tuefnin msussiiudidshedeunssunnensliaiion
neuduaialade 509% [25-27]
TunmafiRudnsussdummaesunsdausedeseg
Beounszunngliauinulananndoyaiiiauslnegidn
rResile (Manufacturer Manual) Fslupsduadainmy
iimwemandouainadsigadlsinnitos by
naananadesuTaniimnsuandnsananmnsidou
951 luenudusdudnndesnisliinanuaenndosiv
mslinuddudesaouifivuiaiasie (Calibration) tile
Ufuuiteyalunisudanadufousegasedunauiily
nuastluiesjing uregdlsinunisandunsigu
dmuimedldfianunlsunudeutiegs wanisdng
yndninnmsaneiuddidefniiuiinisusuuideya
ANudLRUSIEIeAINIasiou (RN) AuA1masiuuss
Sausedy (i) manswhiviulassadiaaiedsluunsd
9197 09TUGUNAMIENTINAFDULUUYINANEMIETEN5RY
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wnupugivelviinAueie wayliasldisnisi
UszilluAmasvedlassasupeuniamndenguinviaty
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NNTANTANTBYANANSANNUIIENTIAIAAZLY
AIMAsuusdnUsEaeaInnszuiulugeIynIsuN 7
fia 120 Tulugueazviounniemusenaudiuud (Cor-
rection Factor, O) sauansluaunisii 1i5le o firnegly
%74 0.75-0.88

Fc = OL.RN

(Coring) M

Tngaumsit 1 dislevdegnannlunsdlitliannse
wzsidldidornmmeianududssiorudemeves
Taseads nsliauaunisii 1 llnemsnaaeudneisfeu
nszunnautuouUn elduanmageuiioglusuues

Rebound Number Sathluudanasennunmiiiaue
Tnofnaniedaalesuandusuil 3 fagnsurfdesuuss
dnUseae mﬂﬁ?uﬁ']mﬁlﬁ@mﬁaaé‘hﬂisﬂaw%LLf’qusdaﬂ

0.75 114 0.88 AlazanunsauseanammassunsdnUseas
YpsnaumegazLnulalaglineua1zase vsesranan
TanAasuLsnUsTagaInnIsIzuAuaz A lugag
75%-88% vaanisianann RN whiu dasvieuliidiy
MMsUsgfiuamaesunsenlseaelagitAeunseivn
Tirgaiuase dlethefilgannmsusuntmmdssuuse
dnusedomuanmst 1 luSeudisuiudeyalusions
Usgnauwuuiagyhliimnsannsadnaulalunisasivie
Toneulassasratunls

yenantuiiiethaunsAuduTuss sy
useaUsdeiildannsnageunuuhatswaziivhatess
LLamﬂugﬂﬁ 9 unue RN Tugas 20-40 Fadudrainnns
neaeuiulAsIEd s ImAauLd M UNUATeazaunse
aaumunmiielinnazummasunsenlssdevostou
AR NFUNSI|NUIAR N15NTHUDN LAENTNTFUINAINNTT
Lﬁ]ml,ﬂ'ulﬁﬁal,l,amiugﬂﬁ 10
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U 10 mnudiiusserinednideuusdaiuanisasiou

namsanwluunauatuiiinanmsnadeuAfds
Suusedausdeildluniseonuuuwingy 240 ksc Tunsdl
fismdssuussaildilunseonuuuiidiiuansseanty
Adedanuiuiuultivewmansnaaaurmeszdouis
mssfunusiuiunissatuiesiiuultuaenades
fu lunsdiflsifinansznuannufizenansueiudu siiaves
Fuuanaziasludiunay Munlmegeu ANuEeU
Yesiuimegoy Jun PHERN wazauudandevesty
NUNAFBY D1NTUN audulunounIn [5,12-14] 3
maaﬂuﬂﬁiﬁﬁmﬁwé’ﬁuLLﬁqé’ﬂﬁIﬁumsaamLUUﬁmqq
NIWNNAU 240 ksc wan1suagauaziuwilduluianig
ey w ArfndesunsidnUsyduannsaaeuLuy
yhaeuazliviaedeegluguvesdn NR agfididiugetu
ptemSlusroznanigund neildunadesannnisiiy
FuvesUFnadundilienvidndannuiiselansdu
mmaﬁ’alﬂwgﬂwwLﬁmmﬁmﬁmL‘T;Jua’lil,%auﬂismu%ﬂu

o o

seAuNgandTues [17-21]

4. agUNanIsANe

MsAnIANNENRUSSEINAINMASULSIEAUsE AL LAY
Bmmegeulvwareiukuuldiaielaeisaeunssunn
wuvadeviausaasUnansdinuliduussiiusinngdsie
luil

1. ANAAITULTIDAUTEAYANNITNAGDULUUYINAIEUDY
ARUMBENFUNTIQNUIAR VITINTZUBN UAENTINTFUBNIIN
MssuiuaEsatauidsldmuiioonuuuly (fc »
240 kso) Tnetrssiurasorgnsvunsiannidaiaty
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Ifagemnsaluraegnisuy 7 fulaefidmnnniy 60%
yosrndaiunssdaussdueenuuuiengmsuu 28 u uas
annsamuindegaulddnlnefiauadowint 340 ksc,
289 ksc uaw 247 ksc wazidloagmsvifistiuasy 120
Fu Armaasunsedausedeivengnsundanuduiusne
adaranslugUannisasniiiia (Logarithm Equation)
Tnefieduussanianuidedusiriy 0.986, 0976 uag
0.895 AnaEAy
2. ArmdssuussdnuseaelagTBuuulivhateldneg

Tums 199.0 ksc fa 367.2 ksc fiengnisua 7 fis 120 $u
Tnensianeruuisesituinrouninasiniuldedng
nafudienrgnisuunsy 7 Fu dsmalieiideiuusedn
UszdetassuiimeuinigadlewIeutiunanisnaaoy
LUUYNENEY (NSINTTUBNIASNITINTZUBNIINNITRZIAY
) AIMAsTuLsBnUsEauiumagyiauliauduRuETNg
adnmanslusuaumsnedludivalaefiemdudssavsany
Fosiuwiniu 0.885

3. AhdssuussdaUseduildanmanaaeuiaumiegng
sUnssgauAr uazmsanszuenliAfiganiinisuseidy
shemnmsaziiou 24 % uay 9% muddu Tuvaginig
yagouRoUA B 1mMIINTFUBNAINNTZUALLHR TN
11 20% TneUszanas nansvaaeukuuyhaneiuwuull
Manedanuduiusieatinmansluguauniswedludea
TneduusyAviemnudestufidnunn 0.98 Tunnnsdl

4. @NI0AAALILAIMAITULSISAUTEREINASIANE
wnulaensldilsenaudiuniainisasvieudanandlu
aunsit 1 Tagnaamnmsfnwannsnainsuwuamiile
TnnAzAMasTuLTIdnUsTaeveneufet193UNs
ANUNAT VISINTLUBN UATVITINTEUBNAMNNTRUAU 91
Ansazsiou (RN) esauanduguil 10

5. UBLEAUBLUY
unAAeatuiifumsinuefdiunsisaneunin
fifldunanuuuund (Ordinary Concrete) wiluaaunisal
Uagiuinenmsmuneunialadimuiegann asinis
AnwlupsuninvdafiAwiuusnagidy Aeun3nfiddau
NANTIESVALTNUTLLA AounIRTiiduUsznoUTes
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Faquaudouldlv (Recycle Materials) uaznouniniis
dunanvesdulesssumasaduloduanevidmivau
Tnssadaunadseian Wesainaeunindnvasirwman
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vananTImnIsuUIMsuieas e Anzmalulagenamn sy
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